SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG070401B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.91 dBm) 15.04 dBm)
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CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.538 MHz 16.91 dam ML 7DE.278 MHz 15.94 dam
T 1 704.26224 MHz 11.56 dBm Oce Bw 4,495504496 MHz TL L 704.27223 MHz 10.60 dBm Oce Bw 4,475524476 MHz
T2 1 708.75774 MHz 12.42 dam T2 1 T0B. 74775 MHZ 10.60 dam
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Date: 25 SEP 2020 21.51:29 Date: 25 SEP 2020 21:51:40

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Date: 25.SEP 2020 21.56:36

ectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.29 dBm) ™M1[1 15.65 dBm)
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CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709.301 MHz 17.29 dam ML F11.179 WAz 15.65 dam
T 1 707.73227 MHz 10.61 dBm Oce Bw 4.505454505 MHz TL L 707.75225 MHz 10.73 dBm Oce Bw 4.495504496 MHz
T2 1 71223776 MHz 12.88 dam T2 1 71224775 MHZ 10.85 dam

U

Date: 25 SEP 2020 215647

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

)

Date: 25.5EP 2020 21.56:42

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
17.71 dBm| mili] 15.76 dBm|
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CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 714.758 MHz 17.71 dém ML 712,231 MHz 15.76 dBm
T1 1 711.26224 MHz 11.74 dBm oce Bw 4. 475524476 MHz T1 1 711.24226 MHzZ 12.11 dBm oce Bw 4.505494505 MHZ
T2 1 715.73776 MHz 12.24 dBm T2 1 715.74775 MHz 11.22 dBm

I

Cate: 25 SEP.2020 21:58.54

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 17

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I ]

Date: 25.SEP 2020 220335

L U ]

Date: 25 SEP 2020 220347

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
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CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 712.277 MHz 19.12 dam ML 706.283 MHz 18.21 dam
T 1 704.4845 MHz 12.45 dBm Oce Bw 9.030965031 MHz TL L 704.5445 MHz 10.60 dBm Oce Bw 5.951048951 MHz
T2 1 713.5158 MHz 12.79 dam T2 1 713.4955 MHz 11.27 dam

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I ]

Date: 25.SEP 2020 2208:43

L U ]

Date: 25 SEP 2020 2208.54

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.14 dBm) ™M1[1] 18.96 dBm)
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CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 712.837 MHz 1914 dBm ML L 7DB.342 MHZ 18.36 dam
T 1 705.4845 MHz 12.31 dBm Oce Bw 9.070925071 MHz TL L 705.5045 MHz 11.14 dBm Oce Bw £.991008991 MHz
T2 1 714.5554 MHz 13.59 dam T2 1 14,4955 MHz 10.56 dam

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

L ) ]

Date: 25.5EP 2020 2210:49

L I ]

Date: 25 SEP.2020 22 11.01

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,20 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.34 dBm| mili] 17.16 dBm|
20 [ 710.5800 MHzZ| - 711.4600 MHz
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CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 710.58 MHz 18.34 dBm ML 71146 MHz 17.18 dém
TL 1 706.4645 MHz 12.83 dém Oce Bw 9.070925071 MHz TL 1 706.4845 MHz 10.41 dém Oce Bw 9.050949051 MH2z
T2 1 715.5355 MHz 13.11 dBm T2 1 715.5355 MHz 11.73 dBm

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG070401B

LTE Band 17

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Ogc Bre 4.505404505 MHz g 1 : £.991008991 MHZ
T T PN LY 2 [ i et
10d 7 * 104
! { |
\ f \
o - 0 : a
/ \ i |
-10 df T \ -10 d I
\ R
204 / 20d ~ i = —
e oVl ) ! bt T
17 \ N e A -
30 fBmorr O — . <30
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.518 MHz 15.38 dam ML 710.608 MHz 16.43 dam
T 1 704.24225 MHz 9.67 dBm Oce Bw 4.505454505 MHz TL L 704.5245 MHz 10.79 dBm Oce Bw £.991008991 MHz
T2 1 708.74775 MHz 8.76 dam T2 1 713.5155 MHz 10.89 dam
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Date: 25 SEP 2020 2215:42 Date: 25 SEP 2020 22.21:48

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.06 dBm) ™M1[1] 17.21 dBm)
- A 709.99000 MHz - i 711.8380 MHz,
c Bre B 4.495504496 MHz R - . (ccBy 9.030969031 MHZ
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 709.39 MHz 16.06 dam ML L 711838 MHz 17.21 dam
T 1 707.76224 MHz 9.56 dBm Oce Bw 4,495504496 MHz TL L 705.5045 MHz 9.97 dBm Oce Bw 9.030969031 MHz
T2 1 71225774 MHz 10.17 dam T2 1 14,5355 MHz 10.54 dam
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Date: 25 SEP 2020 221816 Date: 25 SEP 2020 222418

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.83 dBm| mili] 16.82 dBm|
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 714.620 MHz 15.83 dBm ML 712,439 MHz 16.82 dBm
TL 1 711.23227 MHz 10.28 dém Oce Bw 4.515484515 MHz TL 1 706.4845 MHz 10.91 dém Oce Bw 9.030969031 MHZ
T2 1 715.74775 MHz 10.22 dBm T2 1 715.5155 MHz 10.50 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

= s um v
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
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Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|'Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MAz | 703,900 MHZ 100,000 kHz 703,89306 MRz ~31.61 dBm -18.01 08 L 000 Wi | 716 PtD Wi 100,000 Kiz T TR _7WI
703.500 MHz 704.000 MHz 30.000 kHz 703,99515 MHz -24.80 dém -11.80 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00005 MHz ~24.07 4B 107 de
704.000 MHz 709.000 MHz 100.000 kHz 704.37213 MHz 22.58 dBm ~7.42 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.78 dBm -18.78 dB
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Date: 25.SEP.2020 21:52°48

Date: 25 SEP.2020 21:58:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂ%’ S| um v
Ref Level 30.00 dBm  Offset 11,20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
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Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -32.45 dém -19.45 d& 711.000 MHz 716.000 MHz 100.000 kHz 712.52098 MHz 9.17 dBm -ZUWI
703.500 MHz 704.000 MHz 30.000 kHz 703,99545 MHz -23.25 dém -16.25 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00844 MHZ 30.78 dBm 1678 de
704.000 MHz 709.000 MHz 100.000 kHz 70578072 MHz 8.58 dBm -21.32 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.41 dbm -18.41 db
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I - i 1 e
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Date: 25.8EP.2020 22.01:20
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ssamonias. FCC RADIO TEST REPORT Report No. : FG070401B

LTE Band 17 / 5MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine i"\ s
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Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|'Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangel | RBW | Freguenc | Powerabs | ALimit
560.000 MAz | 703,900 MHZ 100,000 kHz 703,87917 MRz -27.78 dBm -14.78 08 L 000 Wi | 716 PtD Wi 100.000 KAz e tera e 5184 B —aﬁl
703.500 MHz 704.000 MHz 30.000 kHz 703,99146 MHz -24.44 dém -11.44 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00105 MHz “24.74 B 174 de
704.000 MHz 709.000 MHz 100.000 kHz 704.31718 MHz 21.66 dBm -8.34 dB& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.25 dBm -16.25 dB
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Date: 25.SEP.2020 21:53:33
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Date: 25 SEP.2020 22:00:39

Lowest Band Edge / Full RB Highest Band Edge / Full RB

e ) =)

Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGHECLinEk PARS

i ; 5 PABS Line _§PURIOUS_LINE_ABS PASS
20 ghine _FPURIOUS_LINE_ABS 20 dbih

10 dBm;
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Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 703,900 MHz 100,000 kHz 703,89306 MHz -34.81 dém -21.81 de 711.000 MHz 716.000 MHz 100.000 kHz 713.06044 MHz 8.16 dBm -21.84 d&
703.500 MHz 704,000 MHz 30.000 kHz 703,99855 MHz -32.11 dBm -19.11 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,00055 MHz -31.65 dBm -18.55 dB
704.000 MHz 709.000 MHz 100.000 kHz 707 64386 MHz 7.02 dBm -22.08 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.47 dbm -19.47 db
\
) i )
Date: 25.SEP.2020 21:55.02 Date: 25.8EP.2020 22:02:00
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 17/

5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

pec m

Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.20 db
SGL Count 100/100

Mode Auto Sweep

i
SPURIOUS_LINE_ABS j

@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS | SPURIGUE CHBEKABS PABS
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Start 690.0 MHz 3003 pts Stop 709.0 MHz ||| start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious EmissiuTs ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 703,900 MHz 100.000 kHz 703,89306 MHz -32.80 d&m -19.80 d& 711.000 MHz 716.000 MHz 100.000 kHz 71567283 MHz 20.99 dim -9.01 dB
703.500 MHz 704,000 MHz 30.000 kHz 703,99845 MHz -26.96 dBm -13.96 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00005 MHz -25.09 dBm -12.00 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.34715 MHz 20.50 dBm -9.50 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.50 dBm -18.50 dB
\
) i )

Date: 25.SEP.2020 22:16:38

Date: 25 SEP.2020 22:20:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um L
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
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e
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m -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -36.33 dém -23.33 d& 711.000 MHz 716.000 MHz 100.000 kHz 711.90659 MHz 6.63 dBm -zaml
703.500 MHz 704.000 MHz 30.000 kHz 703,99985 MHz -34.03 dém -21.03 dB 718,000 MH= 716,100 MHz 30,000 kHz 71600075 MHz 33.58 dBm 20 ca de
704.000 MHz 709.000 MHz 100.000 kHz 705.58591 MHz 7.26 dBm -22.74 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.72 dbm -20.72 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG070401B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
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703.500 MHz 704.000 MHz 30.000 kHz 703,99575 MHz -36.34 dém -23.34 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00045 MHz 3529 dBm 2229 dp
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Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 dB Mode Auto Sweep
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___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -30.90 d&m -17.90 dé 706.000 MHz 716.000 MHz 100.000 kHz 709.14186 MHz 5.60 dBm -24.40 dB
703.900 MHz | 704,000 MHz 30,000 kHz 703,39486 MHz -33.24 dbm -20.24 d8 716,000 MHz 716,100 MHz 30,000 kHz 716,00005 MHz -33.33 dBm -20.33 dB
704.000 MHz 714.000 MHz 100.000 kHz 710.36863 MHz 5.69 dém ~24.31 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -30.48 dbm -17.48 dBb
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
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___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
590.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -35.89 dém -22.89 d& 706.000 MHZ 716.000 MAz 100.000 kHz 715.37562 MHz 21.31 dBm -8.60 dB
703.900 MHz 704,000 MHz 30.000 kHz 703.99925 MHz -36.23 dBm -23.23 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00584 e 3614 dom 2514 b
704.000 MHz 714,000 MHz 100.000 kHz 70460440 MHz 21.36 dBm -8.54 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -36.38 dBm -23.38 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um L
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70389306 MHz -33.55 dém -20.55 d& 706.000 MHz 716.000 MHz 100.000 kHz 700.64136 MHz &.12 dBm -24W|
703.500 MHz 704.000 MHz 30.000 kHz 703,98037 MHz -36.66 dém -23.66 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 02023 MHz 3546 dBm 2246 db
704.000 MHz 714.000 MHz 100.000 kHz 708.86014 MHz 5.22 dBm -24.78 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.13112 MHz -32.28 dBm -15.28 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 17 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum ué,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 di Mode Auto Sweep
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620.000 MHz 703,900 MHz 100,000 kHz 70017158 MHz -39.98 dém -26.98 de 706.000 MHz 716,000 MHz 100.000 kHz 715.38561 MHz 50.71 dBm -0.20 dB
703.500 MHz | 704.000 MHz 30.000 kHz 703,99236 MHz -39.74 dém -26.74 dB 716,000 MHz 716,100 MHz 30,000 kHz 716,00055 MHz -39.54 dBm -26.54 dB
704.000 MHz 714.000 MHz 100.000 kHz 70458442 MHz 20.38 dem -9.62 db 716.100 MHz 725,000 MHz 100.000 kHz 719.80315 MHz -39.21 dbm -26.21 dBb
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620.000 MHz 703,900 MHz 100,000 kHz 703,89306 MHz -35.21 dém -22.21 de 706.000 MHz 716,000 MHz 100.000 kHz 712.06893 MHz 3.57 dBm ~06.43 dB
703.500 MHz | 704.000 MHz 30.000 kHz 703,98736 MHz -38.38 dBm -25.38 d 716,000 MHz 716,100 MHz 30,000 kHz 716,00784 MHz -37.02 dBm -24.02 dB
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SPORTON LA

FCC RADIO TEST REPORT

Report No. : FG070401B

Conducted Spurious Emission

LTE Band 17 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 25 SEP 2020 21:55:43

Date: 25 SEP 2020 21:56:24

Spectrum ué]
Ref Level 0.00 dém Offset 11.20 dB Mode Auto Swesp Ref Level 0,00 dém Offset 11.20 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 374.18291 MHz -58.66 dBm -45.66 dB 30.000 MHz 690.000 MHz 100.000 kHz 252.47376 MHz -58.61 dBm -45.61 dB
725,000 MHz 1.000 GHz 100.000 kHz 983.92857 MHz =-57.92 dBm -44,92 dB 725,000 MHz 1,000 GHz 100.000 kHz 952 88462 MHz -57.83 dBm -44,83 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -42.51 dBm -29.51 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -44.54 dBm -31.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -42.50 dBm -29.50 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.76228 GHz -42,67 dBm -29.67 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89278 GHz -44,51 dBm -31.51dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88328 GHz -44.59 dBm -31.59 d&
_— _—
{ 1 J L] ( )it J o

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum w
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 260.38981 MHz -58.82 dBm -45.82 dB 30.000 MHz 690.000 MHz 100.000 kHz 256.76162 MHz -58.71 dBm -45.71 dB
725,000 MHz 1.000 GHz 100.000 kHz 986.95055 MHz -57.84 dBm -44,84 dB 725,000 MHz 1,000 GHz 100.000 kHz 996.84066 MHz -57.83 dBm -44,83 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -42.28 dBm -29.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -42.59 dBm -29,59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -42.62 dBm -29.62 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -42,53 dBm -29.53 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.20077 GHz -44,57 dBm -31.57 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88178 GHz -44.49 dBm -31.49 de
_— _—
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 17 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 25 SEP 2020 22-02:42

Date: 25 SEP 2020 2203:23

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dém Offset 11.20 dB Mode Auto Swesp Ref Level 0,00 dém Offset 11.20 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 259.40030 MHz -58.70 dBm -45.70 dB 30.000 MHz 690.000 MHz 100.000 kHz 233.34333 MHz -58.71 dBm -45.71 dB
725,000 MHz 1.000 GHz 100.000 kHz 992.99451 MHz =-57.77 dBm -44,77 dB 725,000 MHz 1,000 GHz 100.000 kHz 997 66484 MHz -57.80 dBm -44,80 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -41.88 dBm -28.88 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -43.08 dBm -30.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -42.39 dBm -29.39 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42,53 dBm -29.53 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90027 GHz -44,55 dBm -31.55 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88078 GHz -44.67 dém -31.67 d&
{ 1 J L] ( )| J

LTE Band 17 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 261.70915 MHz -58.68 dBm -45.68 dB 30.000 MHz 690.000 MHz 100.000 kHz 254.45277 MHz -58.45 dBm -45.45 dB
725,000 MHz 1.000 GHz 100.000 kHz 999.03846 MHz =-57.77 dBm -44,77 dB 725,000 MHz 1,000 GHz 100.000 kHz 991.07143 MHz -57.92 dBm -44,92 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -42.28 dBm -29.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -42.42 dBm -29.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -42.65 dBm -29.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96175 GHz -42,57 dBm -29,57 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90227 GHz -44.54 dBm -31.54 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89478 GHz -44.75 dBm -31,75 dB
( It J ( ) e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 17 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 25 SEP 2020 22-08:57

Date: 25 SEP 2020 2210:33

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dém Offset 11.20 dB Mode Auto Swesp Ref Level 0,00 dém Offset 11.20 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Limit ¢heck PABS Limit ¢heck PABS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 363.29835 MHz -58.59 dBm -45.59 dB 30.000 MHz 690.000 MHz 100.000 kHz 383.41829 MHz -58.67 dBém -45.67 dB
725,000 MHz 1.000 GHz 100.000 kHz 979.80769 MHz =-57.74 dBm -44,74 dB 725,000 MHz 1,000 GHz 100.000 kHz 941.34615 MHz -57.92 dBm -44,92 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -42.07 dBm -29.07 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -42.78 dBm -29.78 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95476 GHz -42.54 dBm -29.54 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -42,33 dBm -29.33 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80328 GHz -44.77 dBm -31.77 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00477 GHz -44.48 dBm -31.48 d&
( I J L] ( )|

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 25.SEP.2020 22.14.49

Date: 25.SEP.2020 2215:30

Spectrum - Spect 1 -
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 370.22489 MHz -58.78 dBm -45.76 dB 30.000 MHz 690.000 MHz 100.000 kHz 259.40030 MHz -58.70 dBm -45,70 dB
725,000 MHz 1.000 GHz 100.000 kHz 988.59890 MHz -57.68 dBm -44,68 dB 725,000 MHz 1,000 GHz 100.000 kHz 994.36813 MHz -57.89 dBm -44,89 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -41.44 dBm -28.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -42.27 dBm -29.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -42.65 dBm -29.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97525 GHz -42,71 dBm -29.71 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89878 GHz -44.,68 dBm -31.68 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88228 GHz -44.58 dBm -31.58 d&
\ I ) v ( Il
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 17 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 25 SEP 2020 22-18:04

Date: 25 SEP 2020 2218:07

Spectrum L
Ref Level 0.00 dém Offset 11.20 dB Mode Auto Swesp Ref Level 0,00 dém Offset 11.20 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 373.85307 MHz -58.74 dBm -45.74 dB 30.000 MHz 690.000 MHz 100.000 kHz 372.86357 MHz -58.74 dBm -45.74 dB
725,000 MHz 1.000 GHz 100.000 kHz 943.81868 MHz -58,00 dBm -45,00 dB 725,000 MHz 1,000 GHz 100.000 kHz 989.42308 MHz -58.06 dBm -45,06 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -44.67 dBm -31.67 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -44.26 dBm -31.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -42.53 dBm -29.53 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87777 GHz -42,54 dBm -29.54 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80928 GHz -44.64 dBm -31.64 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89578 GHz -44.54 dBm -31,54 d&
{ 1 J o ( )it J

Highest Channel / 64QAM

Spect

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

Date: 25.SEP.2020 22.21.33

Limit rwrk PARS
10 4dpe_SPURIOUS LINE ABS PABS
. I
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
1 .. -
-50 derr
-70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 260.38981 MHz -58.64 dBm -45.64 dB
725,000 MHz 1.000 GHz 100.000 kHz 966.34615 MHz -57.83 dBm -44,83 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -44.03 dBm -31.03 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -42.46 dBm -29.46 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80078 GHz -44,69 dBm -31.69 dB
il
L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 17 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 25 SEP 2020 22-24:07

Date: 25 SEP 2020 222511

Spectrum L
Ref Level 0.00 dém Offset 11.20 dB Mode Auto Swesp Ref Level 0,00 dém Offset 11.20 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks
e _$PURIOUS LINE_ABS PABS INE_ABS
-10 4
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
1 . s 1 e v
-50 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 247.85607 MHz -58.61 dBm -45.61 dB 30.000 MHz 690.000 MHz 100.000 kHz 365.93703 MHz -58.69 dBém -45.,69 dB
725,000 MHz 1.000 GHz 100.000 kHz 979.25824 MHz -57.93 dBm -44,93 dB 725,000 MHz 1,000 GHz 100.000 kHz 970.19231 MHz -57.62 dBm -44.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -44.74 dBm -31.74 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -44.42 dBm -31.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98725 GHz -42.42 dBm -29.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98175 GHz -42.40 dBm -29.40 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89578 GHz -44,63 dBm -31.62 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.90227 GHz -44.70 dBm -31.70 d&
( 1 J L] ( )|

Highest Channel / 64QAM

Spect

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Date: 25.SEP.2020 22.27.36

Limit rwrk PARS
Ine SPURIOUS LINE ABS PABS
-10 difE—
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
T o e
-50 derr
-70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 369.56522 MHz -58.82 dBm -45.82 dB
725,000 MHz 1.000 GHz 100.000 kHz 992.44505 MHz -57.57 dBm -44,57 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.35 dBm -31.35dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80177 GHz -42.85 dBm -29.85 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90427 GHz -44,76 dBm -31.76 dB
il
L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG070401B

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0061
40 Normal Voltage 0.0239
30 Normal Voltage 0.0059
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0218
0 Normal Voltage 0.0070

-10 Normal Voltage 0.0203 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0190
20 Maximum Voltage 0.0172
20 Normal Voltage 0.0000
20 Battery End Point 0.0201

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.39 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A17-24 of 24




samranas. FCC RADIO TEST REPORT Report No. : FG070401B
LTE Band 25
Peak-to-Average Ratio
Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.25 4.29 4.35 5.59
Middle CH 3.42 4.43 4.52 5.68 PASS
Highest CH 3.30 4.32 4.70 5.48
Mode LTE Band 25/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.74 6.17 - -
Middle CH 6.06 6.29 - - PASS
Highest CH 591 6.09 - -
TEL : 886-3-327-3456 Page Number : A25-1 of 58

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG070401B

Spectrum {"é’ Spectrum
Ref Level 30.00 cbm  Offset 12,30 db Ref Level 30.00 cbm  Offset 12,30 db
ALt 30de  aqQr 2ms @ RBW 20 MHz o att 30de  aqQr 2ms @ RBW 20 MHz
@153 view @153 view
{. B \:"""r {.
o _ o -
.\
0.0 = 0.0 v =
5 | 5
< i <
1E = 1E- -
f % b
N N
1€ - 1€ \ -
CF 1.86 GHz - Mean Pwr + 20.00 dB CF 1.86 GHz - Mean Pwr + 20.00 dB
i y G ive Di: Function Samples: 130000 Ci y Ci ive Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,05 dBm 23,35 dBm 3.30 d8 2.52 dB 3.22 dB 3.25 dB 33 dB Trace 1 20,94 dBm 25,51 dBm 4.58 dB 2.46 dB 3.77 d8 4.29 dB 4.49 dB
— —
L JL J L JL J LEERRERE I
Date: 23 SEP 2020 23 49:42 Date: 23 SEP 2020 23 49:52
Spectrum s Spectrum s
Ref Level 30.00 cbm  Offset 12,30 db Ref Level 30.00 cbm  Offset 12,30 db
o att 30de  aqQr 2ms @ RBW 20 MHz o att 30de  aqQr 2ms @ RBW 20 MHz
@153 view @153 view
s s
s
P I - S
o — \ o
~ B H
i N
[ Y
0.0 ’ = 0.0 . =
= \ =
Y
1E- 1E-
X 8
N, | LY
1 ._
1E 1E
i
CF 1.88 GHz - Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
i y G ive Distri Function Samples: 130000 Ci y Ci ive Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.99 dem 2341 dem 3.42 d8 2.52 0B .33 0B 3.42 0B 3.45 08 Trace 1 [ 20,79 dem 25,64 dBm 4.85 da 2.41d8 3.83 d8 4.43 d8 4.70 08
—— —_— ——
L JL J L JL J LEERRERE I
Date: 23 SEP 2020 23 50:22 Date: 23 SEP 2020 2350:32
Spectrum s Spectrum s
Ref Level 30.00 cbm  Offset 12,30 db Ref Level 30.00 cbm  Offset 12,30 db
o att 30de  aqQr 2ms @ RBW 20 MHz o att 30de  aqQr 2ms @ RBW 20 MHz
@153 view @153 view
———
oy ) -
0.0 | = 0.0 - =
5 | 5
1E- 1E- |
ll %
y N
1€ 1€ 1 -
|
CF 1.905 GHz - Mean Pwr + 20.00 dB CF 1.905 GHz - Mean Pwr + 20.00 dB
i y G ive Di: Function Samples: 130000 Ci y Ci ive Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 19.66 dbm 22,96 dBm 3.30 d8 2.55 0B 3.25 0B 8 3.3 08 Trace 1 [ 2075 dem 25,54 dbm 4.79 d8 2.35 d8 3.74 d8 4.32 da 4.67 08
— —
L JL J AR e L J1 J LEERRERE I
Date: 23 SEP 2020 2351:03 Date: 23 SEP 2020 2351:13

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG070401B

LTE Band 25/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum {"é’ Spectrum {"é’
Ref Level 30.00 cbm  Offset 12,30 db Ref Level 30.00 cbm  Offset 12,30 db
Att 30de  aqQr 2ms @ RBW 20 MHz o at 30de  aqQr 2ms @ RBW 20 MHz
@153 view @153 view
| \
0.0 ; 2 0.0 2
5 y 3
| = 5 =
] \
1E- % 15 Y N
5 1 N\
\ i )
1E 1E
|
i
CF 1.86 GHz - Mean Pwr + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 dB
i y G ive Di: Function Samples: 130000 Ci y Ci ive Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.48 dBm 23,83 dBm 4.35 dB 3.01 dB 4.26 dB 4.35 dB 4.38 dB Trace 1 19.96 dBm 26,11 dBm 6.16 dB 3.01 d8 4.84 dB 5.59 d8 5.94 dB
— —
L JL J L JL J LEERRERE I

Date: 25.SEP 2020 23.49.21

Date: 25.SEP 2020 2349.32

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum s Spectrum s
Ref Level 30.00 cbm  Offset 12,30 db Ref Level 30.00 cbm  Offset 12,30 db

o att 30de  aqQr 2ms @ RBW 20 MHz o att 30de  aqQr 2ms @ RBW 20 MHz

@153 view @153 view

———
= —
- o -
fa B
0.0 2 0.0 A\
5 X S
% N %
< X &
1E- | 1E- A
3 | i
5 ¥ 5
N N

1€ 1€ ‘ -

CF 1.88 GHz - Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
i y G ive Di: Function Samples: 130000 Ci y Ci ive Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.64 dbm 24,15 dBm 4.50 da 2.99 6B .41 0B +.52 0B .55 0B Trace 1 [ 19.89 dem 26,12 dbm 5.24 d8 3.07 d8 4.87 d8 5.68 d8 5.09 68

— —
L )i )| L L )i J LEERRERE I

Date: 25.SEP 2020 2350.02

Date: 25.SEP 2020 2350:12

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum s Spectrum s
Ref Level 30.00 cbm  Offset 12,30 db Ref Level 30.00 cbm  Offset 12,30 db

o att 30de  aqQr 2ms @ RBW 20 MHz o att 30de  aqQr 2ms @ RBW 20 MHz

@153 view @153 view

——

I
o
N .
0.0 2 0.0 5 i
3, B 3,
5 L
" kY "
] Y ]
1E- T 1E
| \ X
\ N
4

1E. . 1E.

CF 1.905 GHz - Mean Pwr + 20.00 dB CF 1.905 GHz Mean Pwr + 20.00 dB
i y G ive Di: Function Samples: 130000 Ci y Ci ive Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 18.92 dBm 23,62 dBm 4.70 d8 2.96 dB 4.61 dB dB 4.75 dB Trace 1 19.81 dBm 25,91 dBm 6.10 d8 3.01 d8 4.70 d8 5.48 dB 5.86 dB

— —
L JL J SERIAAEED e L J1 J LEERRERE I

Date: 25.SEP 2020 2350:42

Date: 25.SEP 2020 2350:53

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG070401B

LTE Band 25/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 25.SEP 2020 23.49.01

Date: 25.SEP 2020 234911

spectrun ¥ spectrun ¥
Ref Level 30.00 cbm  Offset 12,30 db Ref Level 30.00 cbm  Offset 12,30 db
Att 308 AQr 2ms @ RBW 20 MHz o att 308 AQr 2ms @ RBW 20 MHz
@152 view @152 view
o a0 T o
B 5 %
<] N 5,
5 1E k% R
5 Y 5
N N N\
1€ 1€ "\
|
t
CF 1.86 GHz - Mean Pwr + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 dB
i y G ive Di: Function Samples: 130000 Ci y Ci ive Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 18,13 dem 23,93 dem 5.80 d8 .13 4B 5.28 0B 574 0B &3 d8 Trace 1 | 18,97 dem 26,00 dBm 7.03 d8 3.16 d8 5.10 d8 6.17 d8 5.78 0B
— —
L JL J L JL J LEERRERE I
Date: 23 SEP 2020 23 48:21 Date: 23 SEP 2020 234831
Spectrum s Spectrum s
Ref Level 30.00 cbm  Offset 12,30 db Ref Level 30.00 cbm  Offset 12,30 db
o att 308 AQr 2ms @ RBW 20 MHz o att 308 AQr 2ms @ RBW 20 MHz
@152 view @152 view
=
o
00 = 00 s =
g I N g
) " \. "
4 5 <
1E- - 1E- ;
N \ 3
%, \ A
1E 1E \‘
{
\
CF 1.88 GHz - Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
i y G ive Di: Function Samples: 130000 Ci y Ci ive Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 1835 dem 24,52 dbm 6.17 d8 .07 68 5.16 0B 5.06 0B 5.17 08 Trace 1 | 18,78 dbm 26,12 dbm 7.34 d8 3.16 d8 5.19 d8 5.29 d8 5.95 08
— —
L )i )| L L )i J LEERRERE I
Date: 23 SEP 2020 23 48:41 Date: 23 SEP 2020 234851
Spectrum s Spectrum s
Ref Level 30.00 cbm  Offset 12,30 db Ref Level 30.00 cbm  Offset 12,30 db
o att 308 AQr 2ms @ RBW 20 MHz o att 308 AQr 2ms @ RBW 20 MHz
@152 view @152 view
=
N
o
0.0 Y 0.0 < Y
N . N
\\ s \ <
1E- 1E-
% b X
5 \ 5
§ N
2| ¥
1€ 1€ ;
|
CF 1.905 GHz - Mean Pwr + 20.00 dB CF 1.905 GHz Mean Pwr + 20.00 dB
i y G ive Di: Function Samples: 130000 Ci y Ci ive Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 17,93 dem 23,93 dbm 5.00 d8 3.01 08 5.1 dB 8 5.03 08 Trace 1 [ 18,76 dbm 25,75 dem 5.99 d8 3.04 d8 5.04 d8 5.09 d8 6.61 08
— —
L JL J AR e L JL J LEERRERE I

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |[16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.23 1.23 2.98 3.05 4.94 4.86 9.95 9.97 | 1445 | 14.42 | 18.82 | 19.02
Middle CH 1.23 1.23 3.03 3.04 | 4.92 4.89 9.83 9.83 | 14.69 | 1454 | 19.46 | 19.02
Highest CH 1.23 1.23 3.09 3.01 4.93 4.86 9.75 9.75 | 14.45 | 14.39 | 18.86 | 19.02

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.22 - 3.01 - 4.92 - 9.91 - 14.57 - 18.98 -
Middle CH 1.23 - 2.99 - 4.98 - 9.93 - 14.27 - 18.78 -
Highest CH 1.23 - 3.02 - 4.88 - 9.77 - 14.24 - 19.14 -

TEL : 886-3-327-3456 Page Number : A25-5 of 58

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 25

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

(=]

Spectrum b Spectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 30 kHz Reflavel 30.00 dim  Offset 12,30 db = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.01 dBm| ™M1[1] 17.16 aBm)
M1 1.85 40 GHZ| 11 185084550 GHz
20 20
o [ B » 26.00 dB| - ¥, nde 26.00 dB|
g A~ ’ BT 1.228000000 MHz| 04 VA A T Mg, 1.228000000 MHz|
Q factor 1507.1 Q factor 1507.2]
o4 0d
Ty ¥
-1 d ® ¥ 10 di
f \n
{ \
204 3 20 d
d \ | e
P el ¥ond Y It -~ ) iie) PR
FErRy e il s
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.0507 GHz 1001 pts Span 2.8 MHz CF 1.8507 GHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1.B506524 GHZ 17.01 dBm nd@ down 1.228 MH2 M1 1.B508455 GHz 17.16 dBm nd@ down 1,228 MHZ
T 1 18500818 GHz -8.79 dBm nd8 26.00 dB TL L 1.8500874 GHz -8.70 dBm n 26,00 d8
T2 1 1.8513098 GHz -9.18 dBm Q factor 1507.1 T2 1 1.8513154 GHz -9.06 dBm Q factor 1507.2

L I ]

Date: 22.SEP 2020 001518

L U ]

Date: 22 SEP 2020 00:15.30

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

(=]

Spectrum Spectrum
Ref Level 30.00 dbm  Offset 12,30 db @ RBW 30 khz Reflavel 30.00 dim  Offset 12,30 db = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.78 dBm| ™M1[1] 16.55 aBmj
1 1.87982100 GHz 1.87966150 GHz
20 . 20
LI e 26.00 dB| ~ L nde 26.00 dB|
04 M el A A 1.228000000 MHz| 104 ol VB ey 1.233600000 MHz|
Q factor 1 1530.8| Q factor 1523.8]
od 0d ¢ t
i Y
-10 T -10 d F
| /
-20d % -20 di |
o aNy " A e (W
N TA A T e A\ e
-0 v Prclcy =
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 2.8 MHz CF 1.68 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
ML 1 1 E79821 GHz 16.78 dBm ndB_down 1.228 MHz ML 1.5796615 GHz 16.55 dsm ndB_down 1.2336 MHz
TL 1 16793818 GHz -9.56 dBm nd8 26.00 dB TL L 18793846 GHz -9.44 dBm nd8 26.00 dB
T2 1 1.B806098 GHz -9.25 dBm Q factor 1530.8 T2 1 1.8806182 GHz -9.84 dBm Q factor 1523.8

L I ]

Date: 22.SEP 2020 00.21:45

L U

Date: 22 SEP 2020 002157

J

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,30 d& RBW 30 kHz Ref Level 20,00 dém  Offset 12.30 di RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.19 dBm| mili] 16.64 dBm|
20 1.91429160 GHz - e 1.91410980 GHz
P JCN 26.00 dB| R . ~_ndB 26.00 dB)|
i ~ el TN 1.228000000 MHZ| 0 F A e B ey 1.230800000 MHz|
Qfactor ) 1558.9 Qfactor | 1555.2)
0 di 7 0 7 T
T el T
v ¥ ¥
BUE! 7 -10d J T
-20 g Lol A 204 avatul My
R0 v T S E | -20 s e SV
a0 30
-40d -40 d
-50 df -50 di
60 d -60 db
CF 1.9143 GHz 1001 pts pan 2.8 MHZ CF 1.9143 GHz 1001 pts pan 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 15142916 GHz 17.19 dBm ndB down 1.226 MHz ML 1.5141098 GHz 16.64 dBm ndB down 12308 MHz
TL 1 19136818 GHz -9.01 dém ndé 26.00 dB T1 1 1.9136818 GHz -9.64 dBm nds 26.00 da
T2 1 15149093 GHz -8.55 dBm Q factor 1556.9 T2 1 1.5149126 GHz -9.10 dBm Q factor 1555.2
L I ) L I L

Date: 22.5EP.2020 00.24:10

Cate: 22 SEP.2020 00:23.57

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e% FCC RADIO TEST REPORT Report No. : FG070401B

SPORTON LAB.

LTE Band 25

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

Spectrum b Spectrum o
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz Reflavel 30.00 dim  Offset 12,30 db = RBW 100 khz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] o 19.82 dbm)| MI[1] 17 .64 abm|
- i L . " i
P! N W B S R P L . SR -
04 i B N 2.979000000 MHZ| 104 f e iiiien i 7\ 3.050000000 MHZ]
/ Q factor 621.8) I Q factor LS 606.5]
{ A
o4 J v 0d
) ¥ 7
10 df - - 10 o
/ \ /
20 d -20d
N - PR N -
e s aVatl Poeiilind iy i AN
“0 =
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1.0515 GHz 1001 pts Span 6.0 MHz CF 1.8515 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre X-value 1 Y-value Function Function Result
ML f 1852501 GHz 19,82 dsm nd8 down 2,379 MHz ML 1850535 GHz 17.64 dam nd8 down 2.0509 WHZ
T 1 18500255 GHz -5.68 dBm nd8 26.00 dB TL L 1.8499935 GHz -8.55 dBm n 26,00 d8
T2 1 1.B530045 GHz -6.34 dBm Q factor 621.8 T2 1 1.8530345 GHz -8.28 dBm Q factor 606.5
L U J wa L JU J
Date: 22 SEP 2020 00 49:02 Date: 22 SEP 2020 004814
Spectrum Spectrum o
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz Reflavel 30.00 dim  Offset 12,30 db = RBW 100 khz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.52 dbm)| MI[1] 108.16 abBm|
1808059940 GHz M1 1.87910080 GHz
20 20
— 5 26.00 dB| N ndi_ 26.00 dB|
Ao ; A s
o ( el 2.033000000 MHZ 04 s i T e T 2.039000000 MHZ]
Q factor 620.1] / Q factor Y 618.3]
i A 4
0 0 7
. ¥
-10 df - -10 ~
| /
20 d e \‘ 20d / -
A P L P Tav e i S e
- Bl =
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.BB05994 GHz 18.52 dam nd8 down 3.083 MHz ML 1.8791009 GHz 18.16 dam nd8 down 3.039 WAz
T 1 16784835 GHz -7.65 dBm nd8 26.00 dB TL L 1.8784895 GHz ~7.84 dBm nd8 26,00 d8
T2 1 1.B815165 GHz -7.31 dBm Q factor 620.1 T2 1 1.8815285 GHz -8.05 dBm Q factor 618.3

L U J L JU J

Date: 22 SEP 2020 005517 Date: 22 SEP 2020 005528
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz Reflavel 30.00 dim  Offset 12,30 db = RBW 100 khz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 18.27 dbm)| MI[1] 17 .64 abm|
11 1.91269680 GHz 1.91240910 GHz
20 20
N IR N PN ST PR 26.00 dB| N dB 26.00 dB|
104 i e 3.092000000 MH_| 104 =G 3.009000000 MHZ]
, Q factor 618.4) I Q factor 635.6)
{ /
od \ od
|5 T
-10 df = 10 d ¥
P e \ s oy a e S =
| 204 I N | -20 e > —
-30 -30
-40 d -40 de
50 d -50 di
-60 d 60 d
CF 1.9135 GHz 1001 pts Span 6.0 MHz CF 1.9135 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1.9126968 GHz 18.27 dBm nd@ down 3.0929 MH2 M1 1.9124091 GHz 17.64 dBm nd@ down 2,009 MHZ
TL 1 15119416 GHz -7.76 dBm nd8 26.00 dB TL L 1.5119895 GHz -8.74 dBm n 26.00 dB
T2 1 1.9150345 GHz -7.90 dBm Q factor 618.4 T2 1 1.9149985 GHz -8.31 dBm Q factor 635.6
—
L U J wa L JU J
Date: 22 SEP 2020 00 57:41 Date: 22 SEP 2020 005728
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 25

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5SMHz

/ 16QAM

(=]

Spectrum b Spectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz Reflavel 30.00 dim  Offset 12,30 db = RBW 100 khz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att 0 dE SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.31 dBm| 14.78 aBm)
. 1.85148100 GHz 185372900 GHz
= N 3 i nds 26.00 dB| @ & 26.00 dB|
o4 AN et el ket LVt LA 4.935000000 MHZ 04 ol N\ e P B 4.855000000 MHZ]
i Q factor Y a75.2 f Q factor | 381.8)
/ | [
ad 1 R od . .
¥ ¥ i/ iz
-10 df f -10 d
20 d jJ \. 20d
L AL s " P WAttty . A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.0525 GHz 1001 pts Span 10.0 MHz CF 1.8525 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1851481 GHz 16.31 dam nd8 down 4.935 MHz ML 1.853729 GHz 14,78 dam nd8 down 4,855 MHZ
T 1 1850062 GHz -9.52 dBm nd8 26.00 dB TL L 1950062 GHz -11.56 dBm n 26,00 d8
T2 1 1,854998 GHz -9.87 dBm Q factor 375.2 T2 1 1.854918 GHz -11.22 dém Q factor 381.8

I

Date: 22 SEP 2020 01.05.21

J

U

Date: 22 SEP 2020 010533

L J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz

/ 16QAM

(=]

Spectrum Spectrum
Ref Level 30.00 dbm  Offset 12,30 db @ RBW 100 khz RefLevel 20.00 dbm  Offset 12,30 db @ RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.42 dBm| 16.03 aBm)
" 1.87853100 GHz 1.88067900 GHz
= ndB 26.00 dB| @ 26.00 dB|
w0 Tt - T At T s 4.915000000 MHZ| 104 e A M 4.885000000 MHZ]
q factor 1 382.2] ] q factor 385.0f
| |
od od I
7
T L"L
10 df -10 o -
/ |
-20d | 1'\
WPy o Pt A. i ‘ol .
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1878531 GHz 16.42 dBm nd@ down 4.915 MHz M1 1.880679 GHz 16.03 dBm nd@ down 4,885 MHZ
TL 1 LE77552 GHz -9.27 dém nd8 26.00 dB TL L 1.877582 GHz -9.87 dBm nd8 26.00 dB
T2 1 1,882468 GHz -9.22 dBm Q factor 382.2 T2 1 1.882468 GHz -9.98 dBm Q factor 385.0

I

Date: 22.SEP 2020 01:10:16

J

U

Date: 22 SEP 2020 01:10.28

L J

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 100 kHz Reflavel 30.00 dim  Offset 12,30 db = RBW 100 khz
o Att SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 0 dE SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.52 dbm| MiL1] 15.01 dBm|
N 191358900 GHz 191298000 GHz
20 o ndp 26.00 dB| 2 ndg 26.00 dBj
04 Pk s i - LA 4.925000000 MHZ| 104 f B e 855000000 MHZ]
T Q factor 388.5] T Q factor 1 394.0|
LE 0 {
i/ 5 b
4 ¥ ; b
-10 7 -0 ]
j /
-20 df =20 di
Py AT oy T
N e vy b PR A N A
a0 ‘a0
40 d -40d
50 d -50 d
60 df -60 de
CF 1.9125 GHz 1001 pts Span 10.0 MHz CF 1.9125 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 1.913589 GHz 16.52 dBm nd@ down 4.925 MHz ML 1.91298 GHz 15.31 dBm nd@ down 4,555 MHz
T fy 1910042 GHz -9.30 dam nds 26.00 d8 TL L 1.910062 GHz -10.48 dam nds 26,00 da
T2 1 1,914968 GHz -9.75 dBm q factor 386.5 T2 1 1514918 GHz -10.95 dBm q factor 394.0

)

Date: 22.5EP 2020 01.12:40
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 25

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

Spectrum b Spectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12,30 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
LY 17.61 abm| LY 17.12 abm|
M1 1.8554600 GHZ| M 1.8507040 GHz
20 20
Y . S T S, 26.00 dB| X o - ndB N 26.00 dB|
04 e B VT 9.950000000 MHZ| 104 i el N L g 9.970000000 MHZ]
Q factor \ 186.5} ] Q factor 185.6)
04 \ a
7 ¥ J;
-10d f \ 10 d ]
20 d J’ — -20d f
oA O PN N RN PR BV [ N
=] -30
40 d 40 d
50 df 50 d
-6 df -60 di
CF 1.055 GHz 1001 pts Span 20.0 MHz CF 1.855 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 185546 GHz 17.61 dam nd8 down 9.95 MHz ML 1850704 GHz 17.12 dam nd8 down 9.97 WHz
T 1 1,849985 GHz -6.680 dBm nd8 26.00 dB TL L 1.850005 GHz -9.00 dBm n 26,00 d8
T2 1 1859935 GHz -8.14 dam qQ factor 186.5 T2 i 1.850975 GHz -8.73 dam qQ factor 185.6

L I ]

Date: 22 SEP 2020 012323

U ]

Date: 22 SEP 2020 (12335

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

(=]

Spectrum Spectrum
Ref Level 30.00 dbm  Offset 12,30 db & RBW 300 khz Reflavel 30.00 dim  Offset 12,30 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.86 dBm)| ™M1[1] 17.60 aBm}
0 i1 1.8781620 GHz - M1 1.8768030 GHz
P ] e I e e 26.00 dby N - TR o NP 26.00 dBy
wa s R i A o asoavonn v o AL A o ason00000 i
Q factor 191.1] / Q factor 190.9|
od | 0 di
L iz j
f
10 df / ’\ -10 o i
-20d L -20 di j’
s s \ [ ns
N el Py, el e A
-30 -30 =
40 df -40 di
50 d -50 di
&nd 60 d
CF 1,88 GHz 1001 pts Span 20.0 MHz CF 1.68 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 LE78162 GHZ 17.86 dBm ndB_down 9.83 MHz ML 1.876803 GHz 17.60 dBm ndB_down 9,83 MHZ
TL 1 LB75065 GHz -7.89 dBm nd8 26.00 dB TL L 1.875085 GHz -8.33 dBm nd8 26.00 dB
T2 1 1,884895 GHz -8.60 dBm Q factor 191.1 T2 1 1.884915 GHz -8.63 dBm Q factor 190.9

L I ]

Date: 22.SEP 2020 01.28:18

U ]

Date: 22 SEP 2020 (1:28:30

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12,30 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.88 dBm| mili] 17.76 dBm)|
M1 1.9114390 GHz 1.9114790 GHz
20 20
. - B 26.00 dB)| ~ FndB - 26.00 dB)|
R W - - e AN A
04 - v B 9.750000000 MHz| 04 iiatiiates Ml T 9.750000000 MHZ]
! Q factor 196.0) 7 Q factor ‘\ 196.0|
od 7 0 "}f
¥
-od ! -10d
/ /
-20 d Ay — -20 dém- —— /
A AT e A o s R
a0 - -30 -
-40d -40 d
-50 d -50 di
60 d -60 db
CF 1.91 GHz 1001 pts Span 20.0 MHZ CF 1.91 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 1911439 GHz 18.88 dBm ndB down 9.75 MHz ML 1.511478 GHz 17.76 dém ndB down 3.75 MHZ
TL 1 1905145 GHz -7.42 dBm nds 26.00 dB TL L 1.905105 GHz -8.71 dBm nds 26.00 d&
T2 1 1914895 GHz -7.05 dBm Q factor 196.0 T2 1 1.514855 GHz -6.42 dBm Q factor 195.0

L 1 ) ]

Date: 22.5EP 2020 01.30.43

)il ) [
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TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A25-9 of 58




ssamonias. FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 25

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Spectrum b Spectrum =
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12,30 db e RBW 300 khz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.98 dBm| ™M1[1] 15.67 aBmj
1.8589690 GHZ| 10640330 GHz
20 20 M
N nds 26.00 dB| ndB_ ¥ 26.00 dB|
o4 B Cadeaae’ ARG B/ "y 14.445000000 MHz| . o e ety | e e 14.416000000 MHZ]
1 Q factor \ 128.7 | Q factor \I 129.3}
o4 0d f
T 2 i}
-10 d - 15 -10 de
1
20 d 20 d —
VW e \ S\
e N VU - traimctal\ Vs . [
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.0575 GHz 1001 pts Span 30.0 MHz CF 1.8575 GHz 1001 pts Span 30,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,858969 GHz 15.98 dBm nd@ down 14.446 MH2 M1 1.864033 GHz 15.67 dBm nd@ down 14,416 MHZ
T 1 1850247 GHz -9.94 dBm nd8 26.00 dB TL L 1850337 GHz -10.21 dbm n 26,00 d8
T2 1 1864693 GHz -9.96 dBm Q factor 128.7 T2 1 1.864753 GHz -10.09 dém Q factor 129.3

L I ]

Date: 22.SEP 2020 01.47:34

L U ]

Date: 22 SEP 2020 01:47.46

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum Spectrum =
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12,30 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 16.29 dbm)| MI[1] 1556 aBm|
1.8779320 GHZ| 1.6757740 GHz
20 — 20
1 ndB 26.00 dB| v ndB 26.00 dB|
o A nad VA AT T A 14.685000000 MHz| 104 il A i i WP AN B e, [V 14.535000000 MHz|
1 Q factor \ 127.9 7 Q factor ’\ 129.0f
04 / \ 04 | \
7 ] %
{ 1}
-10 df 10 d =
/ 4
20 d 20 d : '\
o I - A \ .
O W arctis M S 7 :3.6"" ol bt i | WA WVl WA LY
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 30.0 MHz CF 1.80 GHz 1001 pts Span 30,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1877932 GHz 16.29 dam nd8 down 14585 MHz ML 1875774 GHz 15.56 dam nd8 down 14,535 MHz
T 1 1872687 GHz -10.22 dbm nd8 26.00 dB TL L 1.872747 GHz -10.58 dBm nd8 26,00 d8
T2 1 1887373 GHz -10.06 d8m Q factor 127.9 T2 1 1.887283 GHz -10.86 dBm Q factor 129.0

L I ]

Date: 22.SEP 2020 015229

L U ]

Date: 22 SEP 2020 (152 41

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dbm  Offset 12,30 db & RBW 300 khz RefLevel 20.00 dbm  Offset 12,30 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.99 dBm| mili] 15.95 dBm|
1.9015060 GHz 1.9117860 GHz
; M1
e N ndB N 26.00 dB| & ndg ¥ 26.00 dB)|
104 a0 e e v T Wi - ase 14.446000000 MHZ| 104 o P A ] M B LN 14.386000000 MHz|
f Q factor | 131.9) i Q factor \ 132.9)
od + } od 1 5]
T 1 T
o4 G L od ) |
J N\ 7
-20 d T -20 df - 7
- Prom et N L~ e -
P ST Uil Vel dh A A v L
Lan a0
7 Sv - ——
|
-40d -40 d
-50 d -50 di
-60 df -60 o
CF 1.9075 GHz 1001 pts Span 30.0 MHZ CF 1.9075 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1901508 GHz 15.99 dBm ndB down 14,446 MHz ML 1.511788 GHz 15.95 dém ndB down 14,386 MHz
TL 1 1900157 GHz -10.01 dam nds 26.00 d8 TL L 1.900217 GHz -9.79 dBm nds 26.00 d&
T2 1 1.914603 GHz -10.35 dém Q factor 1316 T2 1 1.514603 GHz -10.36 dém Q factor 132.9

L 1 ) ]

Date: 22.5EP 2020 01.54:53

L I J -

Cate: 22 SEP.2020 01.54.41
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 25

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

(=]

Spectrum b Spectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12,30 db e RBW 300 khz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 14.14 dbm)| MI[1] 1204 abm|
1.8675520 GHz| 1.0655940 GHz
= ndB o 26.00 dB)| @ ndB M1 26.00 dB|
g . s A B N o, 18.821000000 MH 104 i . Ay . gm\,—x‘_hu-\,\ 19.021000000 MHz|
’f 4 Q factor 1 99.2| f' # < Q factor 98.1
o4 ! 0d L T
i i T 12
-10 df ¥ -10 f T
/ |
20 d -20 di S -
/ i T S
- R il bt VA -
AT AT = e -
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.06 GHz 1001 pts Span 40.0 MHz CF 1.86 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1867552 GHz 14.14 dBm nd@ down 18.821 MH2 M1 1.B65594 GHz 12.84 dBm nd@ down 19.021 MHZ
T 1 1850569 GHz -12.18 dam nd8 26.00 dB TL L 1950529 GHz -12.51 dbm n 26,00 d8
T2 1 1869391 GHz -11.50 d8m Q factor 99.2 T2 1 1.86955 GHz -13.01 dém Q factor 98.1

L I ]

Date: 25.SEP 2020 2320.02

L U ]

Date: 23 SEP 2020 232015

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum Spectrum =
Ref Level 30.00 cbm  Offset 12,30 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12,30 db e RBW 300 khz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att a0de SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 12.98 dbm)| MI[1] 13.41 abBm|
1.8746050 GHZ| 1.6774030 GHz
= ML 26.00 dB| @ ;!\ nd 26.00 dB|
4 b _ardr o . 19.461000000 MHz| . A X A B 10.021000000 MHZ]
® 1= [l 96.) 10 T ? e c{rﬁ‘d‘ai‘w‘\f“"‘\ 98.7
o d { 0 di [
] Y
-10 di \ -10 df ‘;‘
/ | ]
204 1! 20 d
. / . 7
i ANSOEAIE ST \ A o o Ve A\ -~
i o =30 ]
40 d -40 de
50 df 50 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f LB74605 GHz 12.98 dam nd8 down 19,461 MHz ML 1.877403 GHz 13.41 dam nd8 down 19,021 MHz
T 1 187033 GHz -13.28 dbm nd8 26.00 dB TL L 1970529 GHz -12.80 dbm nd8 26,00 d8
T2 1 1,88979 GHz -12.75 dam Q factor 96.3 T2 1 1.88955 GHz -12.43 dém Q factor 98.7

L I ]

Date: 25.SEP 2020 23 24:58

L U ]

Date: 23 SEP 2020 232511

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,30 d& RBW 300 kHz Ref Level 20,00 dém  Offset 12.30 di RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.05 dBm| mili] 12.40 dBm)|
1.9015630 GHz 1.9000450 GHz
e ndB 26.00 dB| & 1 ndB 26.00 dB)|
LT Byt 18.861000000 MHz| X Bui 10.021000000 MHz]
104 sden P SN L 104 — Pt
” o tattona ™™ 100.9| 7 v wracthie™ 90,9
o d I 0d I |
{
-t0d — -10d + t
i ] ¥
20 d = 20 di - L
e " s AT el ha v
Sy oL e e A o, A
-40 df -40 df \v T
L,
-50 df -50 di
60 d -60 db
CF 1,905 GHz 1001 pts Span 40.0 MHZ CF 1,905 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1501563 GHz 13.05 dém ndB down 18.881 MHz ML 1.500045 GHz 12.40 dBm ndB down 19,021 MHz
T1 1 1,89549 GHz -13.34 dém nds 26.00 d8 T1 1 1.89533 GHz -13.90 dém nds 26.00 da
T2 1 1914351 GHz -13.18 dém Q factor 100.6 T2 1 1.514351 GHz -13.36 dm Q factor 95.3

L 1 ) ]

Date: 25.5EP.2020 232723

L I J -

Date: 23, SEP.2020 232711
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